Spare Part Book

LXG - MG 2012 2016

GEO Italy S.R.L.
Latest release: 16/03/2021 Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO’

Mascine Agricole




Assembly: MG_OId_parte 1

=
r
)
=
g
=
O
5
@,

[
<
Q
N
c
©
-
i
©
T
=
o
c
]
-
0
©
o
<t
0
(=]
<
~
5|
-
o
o
-
©
Ko
2
<
]
iy
>




Machine: LXG - MG 2012 2016
Assembly: MG_OId_parte 1

Pos Code Description NOTE Q.
1 LXG110.00.011_1 MAIN FRAME-WMT LXG110 1
1 LXG130.00.011_2 MAIN FRAME-WMT LXG130 1
1 LXG190.00.011_3 MAIN FRAME-WMT LXG190 1
1 LXG210.00.011_4 MAIN FRAME-WMT LXG210 1
4 LXG170.00.114 PLATE MG 5
6  LGX170.00.110 DRIVING GEAR 1
7 LGX170.00.115 Gear MG 0
8  GB812-M39x1.5 Nut MG M39x1-5 1
9  GB812-M45x1.5 LOCKNUT M45x1.5 1
10 LXG110.00.014_1 COVER-WMT LXG110 1
10 LXG130.00.014_2 COVER-WMT LXG130 1
10 LXG190.00.014_3 COVER-WMT LXG190 1
10 LXG210.00.014_4 COVER-WMT LXG210 1
13 LXG170.00.015 MOUNTING-WMT 1
14 XG170.10.001 GEAR BOX ASSEMBLY 1
16 LXG170.00.019 BRACKET-WMT 1
17 LXG170.00.105 BRACKET 2
18  LXG170.00.116 HITCHING PIN-LOWER 1
19 P12 Lock Pin 12 2
20  LXG110.00.016_1 GUARD BAR-INNER LXG110 1
20 LXG130.00.016_2 GUARD BAR-INNER LXG130 1
20 LXG190.00.016_3 GUARD BAR-INNER LXG190 1
20 LXG210.00.016_4 GUARD BAR-INNER LXG210 1
21 LXG110.00.017_1 GUARD BAR-OUTER LXG110 1
21 LXG130.00.017_2 GUARD BAR-OUTER LXG130 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: LXG - MG 2012 2016
Assembly: MG_OId_parte 1

Pos Code Description NOTE Q.
21 LXG190.00.017_3 GUARD BAR-OUTER LXG190 1
21 |XG210.00.017_4 GUARD BAR-OUTER LXG210 1
22  |XG170.00.106 PLATE-SIDE 1
23 LXG170.00.118 PIN 2
24 RP-5 R-PIN 5 2
25 JBZQ4454-21x26 SEAL 21x26 2
26 JBZQ4451-G1 PLUG G1/2 2
28 (GB.93-87-10 Washer 10 1
29 (GB.6184-86-10 Locking Nut M10 1
30  GB5783-M12x30 Bolt M12X30 4
31 GB889.1-M12 Locking nut M12 8
32 GB97.1-12 plain washer 12 4
33  GB5783-M12x40 bolt M12x40 4
34 GB5783-M10X30 Bolt M10X30 1
35 GB5783-M10x35 Bolt M10X35 6

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: MG_OId_parte 2

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: LXG - MG 2012 2016
Assembly: MG_OId_parte 2

Pos Code Description NOTE Q.
1 LXG170.00.108 DRIVING DISC 1
3 LXG170.00.109 BEARING SEAT-DRIVE DISC 1
4 GB/T13871.1-55x72x8 SEAL FB55x72x8 1
5 GB/T276-6210-2RZ BEARING 6210-2RZ 1
6 GB3452.1-106x2.65 O-RING 106x2.65 1
7 GB5783-M14x45 Bolt M14X45 4
8 GB889.1-M14 Locking nut M14 4
9 GB5783-M10x30 Bolt M10X30 4
10  GB93-10 spring washer 10 4
11 GB97.1-10 PLAIN WASHER 10 4

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: MG_OId_parte 3

© @G © @ ©©

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Casta

gnole delle Lanze AT




Machine: LXG - MG 2012 2016
Assembly: MG_OId_parte 3

Pos Code Description NOTE Q.
1 LXG170.00.112 DRIVEN DISC 1
2 LXG170.109.1 Blade (L) 1
3 LXG170.00.113 BEARING SEAT-DRIVEN DISC 1
4 GB/T13871.1-50x68x8 SEAL FB50x68x8 1
5 GB/T276-6209-2RZ BEARING 6209-2RZ 1
6 GB3452.1-106%2.65 O-RING 106x2.65 1
7 GB5783-M14x45 Bolt M14X45 4
8 GB889.1-M14 Locking nut M14 4
9 GB5783-M10x30 Bolt M10X30 4
10 GB93-10 spring washer 10 4
11 GB97.1-10 PLAIN WASHER 10 4
12 LXG170.109.2 Blade (R) 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: MG_OId_parte 4

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: LXG - MG 2012 2016
Assembly: MG_OId_parte 4

Pos Code Description NOTE Q.
1 LXG170.00.101 BEARING SEAT 1
2 GB/T276-6207-2Z BEARING 6207-2ZR 1
3 GB893.2-B72 INTERNAL RETAINING 72 1
4 GB1152-M10x1 Grease Nipple M10x1 1
5 GB3452.1-90x95.3x2.65 O-RING 95.3x2.65 1
6 GB97.1-10 PLAIN WASHER 10 3
7 GB889.1-M10 Locking nut M10 3

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: MG_OId_parte 5

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: LXG - MG 2012 2016
Assembly: MG_OId_parte 5

Pos Code Description NOTE Q.
1 GB/T276-6208 BEARING 6208 1
2 LXG170.00.107 BEARING SEAT 1
3 GB3452.1-95x100.3 O-RING 95x100.3x2.65 1
4 GB/T13871.1-FB40x62x8 SEAL FB40x62x8 1
5 GB889.1-M10 Locking nut M10 3

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: MG_OId_parte 6

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: LXG - MG 2012 2016
Assembly: MG_OId_parte 6

Pos Code Description NOTE Q.

1 LXG170.00.018 BASE-WELDMENT 1
2 LXG170.00.012 RIGHT SUPPORTING-WMT 1
3 LXG170.00.013 LEFT SUPPORTING-WMT 1
4 LXG170.00.117 LINK PLATE 1
5 EFGC125.123 HITCH PIN-TOP 1
6 LXG170.00.102 SPACER 1
7 GB5783-M16x40 Bolt M16x40 6
8 GB97.1-16 Plain washer 16 6
9 GB889.1-M16 Locking nut M16 6
10  LP-12 Lock Pin 12 1
11 GB5782-M10x100 Bolt M10x100 1
12 GB97.1-10 PLAIN WASHER 10 18
13 GB889.1-M10 Locking nut M10 13
14 GB5783-M10x25 Bolt M10X25 4
15 GB5783-M12x40 bolt M12x40 2
16 GB97.1-12 plain washer 12 2
17 GB889.1-M12 Locking nut M12 2
18  GB5783-M10x35 Bolt M10X35 8

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: MG_OId_parte 7

=
R
%
=
q
=
O
=
@,

[
<
[
N
c
©
-
=
°
T
=
o
c
©
-
7}
©
o
<t
el
(=}
<
L
)
-
N
[
-
©
Ko
o
<
(O]
i
>




Machine: LXG - MG 2012 2016
Assembly: MG_OId_parte 7

Pos Code Description NOTE Q.

1 LXG170.10.111 HOUSING 1
2 LXG170.10.108 GEAR-INPUT 1
3 LXG170.10.110 SHAFT-INPUT 1
4 GB/T297-30207 BEARING 30207 1
5  LXG170.10.107 SEALING GASKET 1
6  LXG170.10.106 COVER-REAR 1
7 GB/T297-30208 BEARING 30208 1
8  LXG170.10.113 SEALING GASKET 1
9  LXG170.10.112 COVER-FRONT 1
10 GB/T13871.1-38x55x8 SEAL FB38x55x8 1
11 VENT.G3-8 VENT G3/8 1
12 JB.ZQ4454-18 GASKET 18 1
13 JB1000-BM18x1.5 PLUG M18x1.5 1
14 LXG170.10.104 BEARING SEAT 1
15 GB/T297-30309 BEARING 30309 2
16 LXG170.10.102 SHAFT-OUTPUT 1
17 LXG170.10.109 GEAR-OUTOUT 1
18 GB858-30 LOCK WASHER 30 1
19  GB/T812-30x1.5 ROUND NUT M30x1.5 1
20 LXG170.10.103 ADJUSTING WASHER 1
21 GB894.2-45 EXTERNAL RETAINING 45 1
22 GB/T13871.1-45x100x10 SEAL FB45x100x10 1
23 LXG170.10.101 LINKAGE 1
24 LXG170.10.105 SEALING GASKET 1
25 GB5783-M10x30 Bolt M10X30 18

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: LXG - MG 2012 2016
®
Assembly: MG_OId_parte 7 GMEMO

Pos Code Description NOTE Q.
26 GB93-10 spring washer 10 18
27  GB5783-M16x50 Bolt M16x50 4
28 (GB97.1-16 Plain washer 16

29 (GB889.1-M16 Locking nut M16

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: MG_OId_parte 8

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO’




Machine: LXG - MG 2012 2016
Assembly: MG_OId_parte 8

Pos Code Description NOTE Q.

1 LXG170.20.012 ARM WELDMENT-LEFT 1
2 LXG170.00.105 BRACKET 2
3 LXG110.20.011 MOUNTING-WELDMENT LXG110 1
3 LXG130.20.011 MOUNTING-WELDMENT  LXG130 1
3 LXG170.20.011 MOUNTING-WELDMENT LXG170 1
3 LXG210.20.011 MOUNTING-WELDMENT  LXG210 1
4 LXG170.20.013 ARM WELDMENT-RIGHT 1
5 GB/T7810-UCFU205 BEARING ASSEMLY UCFU205 2
6 LXG110.20.014 ROLLER WELDMENT-ROUND LXG110 1
6 LXG130.20.014 ROLLER WELDMENT-ROUND LXG130 1
6 LXG170.20.014 ROLLER WELDMENT-ROUND LXG170 1
6 LXG210.20.014 ROLLER WELDMENT-ROUND LXG210 1
7 LXG170.20.101 BUSH 2
8 GB5783-M12x45 Bolt M12X45 4
9 GB889.1-M12 Locking nut M12 4
10 GB879.2-8x32 SPRING COLUMN PIN 8x32 2
11 LXG110.20.015 ROLLER WMT-RASTER/OPTIONAL LXG110 1
11 LXG130.20.015 ROLLER WMT-RASTER/OPTIONAL LXG130 1
11 LXG170.20.015 ROLLER WMT-RASTER/OPTIONAL LXG170 1
11 1XG210.20.015 ROLLER WMT-RASTER/OPTIONAL LXG210 1
12 LXG110.20.020 SCRAPER WMT/OPTIONAL LXG110 0
12 1XG130.20.020 SCRAPER WMT/OPTIONAL LXG130 0
12 1XG170.20.020 SCRAPER WMT/OPTIONAL LXG170 0
12 1XG210.20.020 SCRAPER WMT/OPTIONAL LXG210 0
13 GB5783-M10x40 Bolt M10X40 12

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: LXG - MG 2012 2016
®
Assembly: MG_OId_parte 8 GMEMO

Pos Code Description NOTE Q.

14 GB97.1-10 PLAIN WASHER 10 12
15 GB889.1-M10 Locking nut M10 12
16 GB5783-M16x45 Bolt M16x45 2
17 GB889.1-M16 Locking nut M16 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




